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Thread   Test Report
Page no – 480
DN NO - 34885  
Supplier Name – New supplier Ningbo xindew pvt LTD
	DESCRIPTION
	UNIT
	SPECIFICATION
	NO.OF PLYS
	BREAKING LOAD
	RESULT

	TKT 40 White
	Kg / N
	4.5   ±   0. 5
	3
	4.5 kg
	ok

	TKT 40 Black
	
	4.5   ±   0. 5
	3
	4.6 kg
	ok

	TKT 60 White
	
	3.5   ±    0. 5
	2
	       3.4 kg
	ok

	TKT 60 Black
	
	3.5   ±    0. 5
	2
	3.1 kg
	ok

	TKT 15 White
	
	12.0   ±    2. 5
	3
	13.0 kg
	ok


* All Test Results is ok.

Rathnayaka– AQO
Date – 12/September/2011
Note: This is an electronically prepared document therefore signature is not necessary
Bonding Test Report
Page No: - 409
DN No: - 35340             
                   Indent No  -  SSL – 11 - 65 M

	ITEM
	SOLE MATERIAL
	UPPER MATERIAL
	APPLIED PRIMER
	APPLIED ADHESIVE
	TEST RESULTS

	
	
	
	
	
	L
	R

	PF0126
 Size –   12

	Gajeendra white
Ex    :   80

Com  :  20


	Toe cap          PVC Material 2414 White  

         +

Lamicamber White           With  1 mm   Eva 54 “              others           2414 White

	MEK  + Cyclo
 10       :    90


	
	16.7 kg

	17.1  kg




Bonding Specification - 10 Minimum
Note:  Bonding result is ok 

Ratnayaka – AQO
Date: 27/October/2011
Note: This is an electronically prepared document therefore signature is not necessary
Bonding Test Report
Page No: -   69
DN NO: -   35103
	ITEM
	SOLE MATERIAL
	UPPER MATERAL
	APPLIED PRIMER
	APPLIED ADHESIVE -
	USED  HARDNER
	TEST RESULTS

	
	
	
	
	
	
	L
	R

	PF0120            Size  -  10 
O. NO -  11  - 1788 Random test

	Rubber

Balck

	3514  black


	Sole -             Eth  :  Hal     100 g  :  3 g

Upper -     MEK


	5030 1Kg  Bostic         

Bostikure  Hardner
20 g
	Bostikure Hardner  - D 
Temperature  65 °c
	14.0 kg
	13.1 kg

	PE0120           Size  -  09  

O. NO –     11 – 1787  Random test


	Rubber

Balck


	3514  black


	Sole -             Eth  :  Hal     100 g  :  3 g

Upper -     MEK


	5030 1Kg  Bostic         

Bostikure  Hardner

20 g
	Bostikure Hardner  - D 

Temperature  65 °c
	16.2 kg
	17.7 kg


Comment:    Bonding result is not ok, due to poor bonding strength
Bonding Specification - 10 Minimum
Bonding result is ok 
Ratnayaka-AQO

Date: 01, September, 2011
Note: This is an electronically prepared document therefore signature is not necessary. 
PVC   Sample Test Report
DN NO - 34274
PAGE NO -308
	Sample no
	Hardness
	Specific Gravity

	1                    
	70 – 72   Asker Type C
	1.103


	      2

	          70 – 72  Asker Type  C

	                        1.046



Ratnayaka – AQO

Date : 09,October, 2010
Note: This is an electronically prepared document therefore signature is not necessary. 
PVC   UV Test Report 
DN No: - 35057
PAGE NO -475
TEST SAMPLE – pvc material white                                                         
	DESCRIPTION


	UNIT


	SPECIPICATION
	TEST RESULT
	Remark

	pvc material white      1 – 27 weak no upper component             2414 white + lamicambr white    with 1 mm Eva 54"
	  hours
	3 hours
	 colour not  change
	    O.K


   Note:    Ucification: 3 hours in UV oven are similar to 6 months in normal atmosphere               
Rathnayaka           – AQO

Date: 17/August/2011
Note: This is an electronically prepared document therefore signature is not necessary. 
Bonding   Test Report
Page no – 342
DN NO -    319462

	DESCRIPTION
	ITEM
	SOLE   UPPER                                 MATERIAL
	UV

TEST RESULTS

	Bonding  strength
	PF0093   size 06

	      SPC Ex .8 com-2
    EXP.SFC-80209079 (0-50) com . SSL -10-96 m

      
	NOT OK

	Bonding  strength
	PF0093  size-07         
	      Mazda Ex .8 com-2
   Exp-Fw-80G D28 com –Fw-65GL-20C        
	OK

	Bonding  strength


	PF0093  Size -07         
	     Gajeendra Ex .8 com-2
EXP.COM     SSL/11-06  M
Indent No
	NOT OK

	Bonding  strength


	PF0093  Size -06

 
	     Gajeendra Ex .8 com-2
 EXP.COM     SSL/11-07  M
   Indent No       
	NOT OK


Note:    UV Specification: 3 hours in UV oven are similar to 6 months in normal atmosphere.

Rathnayaka– AQO

Date – 11/May/2011

Note: This is an electronically prepared document therefore signature is not necessary
Bonding Test Report
Page No: -385
DN No: - 34758
	ITEM
	SOLE MATERIAL
	UPPER MATERIAL
	APPLIED PRIMR 
	APPLIED ADHESIVE
	USED  HARDNER
	TEST RESULTS

	
	
	
	
	
	
	L
	R

	PE-0120  Size  - 09

	Rubber

	3514  black
	Sole -    Eth : Hal   100 g : 3 g 
upper – 
     M E K

	Bostic       5030  1 kg       boscoder  -10 g 
Adhesive drying time , 16 hrs  heat activation   1 min in 650C 
	Boscoder D
Temperature
650C

	19.3 kg
	15.1 kg

	PE-0092
Size - 03
	Rubber

	2116   black

	Sole -    Eth : Hal   100 g : 3 g 

upper – 

     M E K


	Bostic       5030  1 kg       boscoder  -10 g 

Adhesive drying time , 16 hrs  heat activation   1 min in 650C

	Boscoder D

Temperature

650C

	23.0 kg
	22.5 kg


Bonding Specification - 10 Minimum
Note:    Bonding result   ok 
Ratnayaka – AQO

Date: 26/July/2011
Note: This is an electronically prepared document therefore signature is not necessary
Bonding Test Report
Page No: - 290, 291, 292, 293, 289
DN No: - 34758
	Sample No
	Description
	Sole
	Upper
	Primer
	Adhesive
	Hardener
	Test Result

 Kg


	
	
	
	
	
	
	
	Left
	Right

	1
	PE0087 Size -02
	TPR   Black
	Leather Black
	Sole – MEK  30 min             Eth : Hal  100g :  3 g    30 min
	Bostic Black 1 kg           Rc 20 g
	RC
	40.0 kg 
	31.0 kg

	2
	PE0087 Size -03
	TPR   Black
	Leather Black
	Sole – MEK  30 min             Eth : Hal  100g :  3 g    30 min
	Bostic Black 1 kg           Rc 20 g Double code
	311FT 3448  ( 4 % )
	25.6 kg
	29.5 kg

	3
	PE0087 Size -03
	TPR   Black
	Leather Black
	Sole  Rubber
	5030   1 kg Bostic       Rc  20 g   Double code
	RC
	34.4 kg
	28.1 kg

	4
	PE0087 Size -02
	TPR   Black
	Leather Black
	Sole  Rubber
	5030   1 kg Bostic       Rc  20 g   
	RC
	36.3 kg
	36.1 kg

	Q/A Dip
	PE0087 Size -02
	TPR   Black
	Leather Black
	Sole – MEK  30 min             Eth : Hal  100g :  3 g    30 min
	Bostic Black 1 kg   Boscodr –D Toluene 10 g          
	Hardner  D
	24.6 kg
	31.6 kg


  * Sample – 04 -     Adhesive applied for Sole one cord & for upper double cord.
Bonding Specification – 10 Kg Minimum

Note:    Bonding result   ok 

Ratnayaka – AQO

Date: 20th October 2011
Note: This is an electronically prepared document therefore signature is not necessary
BENDING / UV TEST REPORT
Page no – 67
DN NO - 34946  
Expanded Indent No - SSL – 11 – 46 M
Compact Indent No - SSL – 11 – 46 M
	DESCRIPTION
	SOLE                                   MATERIAL
	SPECIPICATION    CYCLE
	BENDING

TEST RESULTS
	UV                    TEST

	BENDING TEST   PVC Sole black  Size – 01

	 pvc Gajeendra black
 Ex:80                  Com   : 20   
	150,000


	         OK
	-

	BENDING TEST PVC Sole  white    size – 06
   
	pvcGajeendra     white
 Ex:80                  Com   : 20             

	150,000


	         OK
	         OK


Note:    UV Specification: 3 hours in UV oven are similar to 6 months in normal atmosphere
* All Test Results is ok.

Rathnayaka– AQO

Date – 01/Sepetember/2011
Note: This is an electronically prepared document therefore signature is not necessary
BENDING / UV   TEST REPORT

Page no – 399
DN NO - 35054
	DESCRIPTION
	SOLE                                   MATERIAL
	INDENT             NO
	SPECIPICATION    CYCLE
	BENDING

TEST RESULTS
	UV TEST

	BENDING & UV                                                          

      TEST
PVC  Sole
Size  - 12  

	SPC  white
                     Ex      :   80
Com   :   20

	(Indent no Expanded -     SSL -11 – 39 M  )

(Indent no    compact  SSL
   11 - 40  M )

	 150,000

	150,000

	ok



Note:    UV Specification: 3 hours in UV oven are similar to 6 months in normal atmosphere

* All Test Results is ok.
Rathnayaka– AQO

Date – 22/August/2011

Note: This is an electronically prepared document therefore signature is not necessary
Bonding / Bending Test Report
Page No: -400
DN No: - 34784
                                                     Bonding   Left shoes
	ITEM
	SOLE MATERIAL
	UPPER MATERIAL
	APPLIED PRIMER
	APPLIED ADHESIVE


	TEST RESULTS

	
	
	
	
	
	L
	R

	PE0093    Size – 01  Left


	 PVC Compound

 SPC white      EX      :  75 

Nation  : White       Com   :  10    Rec     :  30


	2414 white    DSI – 11 – 49 F Bang jyr Enterprices.
	MEK  :  Cyclo 10     :   90

  
	
	18.5  kg
	-


                                                          Bending Right shoes

	DESCRIPTION
	SOLE                                   MATERIAL
	UPPER MATERIAL
	APPLIED PRIMER

	SPECIPICATION    CYCLE
	BENDING

TEST RESULTS

	PE0093         Size – 01  Right

	 PVC Compound

 SPC white      EX      :  75 

Nation  : White       Com   :  10    Rec     :  30
	2414 white     DSI – 11 – 49 F Bang jyr Enterprices.
	MEK  :  Cyclo 10     :   90

  
	150,000
	150,000


Bonding Specification - 10 Minimum
Note:     All Test Results is ok.
Ratnayaka – AQO

Date: 20/August/2011

Bonding Test Report

Page No: - 290, 291, 292, 293, 289

DN No: - 34758

	Sample No
	Description
	Sole
	Upper
	Primer
	Adhesive
	Hardener
	Test Result

 Kg



	
	
	
	
	
	
	
	Left
	Right

	1
	PE0087 Size -02
	TPR   Black
	Leather Black
	Sole – MEK  30 min             Eth : Hal  100g :  3 g    30 min
	Bostic Black 1 kg           Rc 20 g
	RC
	40.0 kg 
	31.0 kg

	2
	PE0087 Size -03
	TPR   Black
	Leather Black
	Sole – MEK  30 min             Eth : Hal  100g :  3 g    30 min
	Bostic Black 1 kg           Rc 20 g Double code
	311FT 3448  ( 4 % )
	25.6 kg
	29.5 kg

	3
	PE0087 Size -03
	TPR   Black
	Leather Black
	Sole  Rubber
	5030   1 kg Bostic       Rc  20 g   Double code
	RC
	34.4 kg
	28.1 kg

	4
	PE0087 Size -02
	TPR   Black
	Leather Black
	Sole  Rubber
	5030   1 kg Bostic       Rc  20 g   
	RC
	36.3 kg
	36.1 kg

	Q/A Dip
	PE0087 Size -02
	TPR   Black
	Leather Black
	Sole – MEK  30 min             Eth : Hal  100g :  3 g    30 min
	Bostic Black 1 kg   Boscodr –D Toluene 10 g          
	Hardner  D
	24.6 kg
	31.6 kg


  * Sample – 04 -     Adhesive applied for Sole one cord & for upper double cord.

Bonding Specification – 10 Kg Minimum

Note:    Bonding result   ok 

Ratnayaka – AQO

Date: 20th October 2011
Note: This is an electronically prepared document therefore signature is not necessary
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